
Published under s. 35.93, Wis. Stats., by the Legislative Reference Bureau.

1 DEPARTMENT OF NATURAL RESOURCES NR 114.03

Chapter NR 114

CERTIFICATION REQUIREMENTS FOR WATERWORKS, WASTEWATER TREATMENT PLANT, 
SEPTAGE SERVICING AND WATER SYSTEM OPERATORS 

Subchapter I — Certification of Waterworks Operators
NR 114.01 Purpose.
NR 114.02 Applicability.
NR 114.03 Definitions.
NR 114.04 General requirements.
NR 114.05 Examinations and applications.
NR 114.06 Fees.
NR 114.07 Issuance of certificates.
NR 114.10 Classification of waterworks.
NR 114.11 Qualification of waterworks operators.
NR 114.12 Required grades for the operation of waterworks.
NR 114.13 Operator-in-charge designation.
NR 114.14 Sanctions.
[...]
Published under s. 35.93, Wis. Stats., by the Legislative Reference Bureau.

11 DEPARTMENT OF NATURAL RESOURCES NR 114.56

(e)  Concentrated aquatic production facilities (fish hatch-
eries) in which no biological treatment process is utilized.

(23) XWPDES permitY means a permit issued to a publicly 
owned treatment plant under s. 283.31, Stats., for the purposes of 
controlling pollutant discharge.

History:  CR 13-054: cr. Register June 2014 No. 702, eff. 7-1-15; correction in 
(7) (intro.) made under s. 35.17, Stats., Register June 2014 No. 702.

NR 114.53 General requirements.  (1) Every WPDES 
permitted treatment plant shall have a designated operator-in-
charge holding a current and valid certificate pursuant to this sub-
chapter.  The designated operator-in-charge shall be certified at 
the level and in all subclasses of the treatment plant, except labo-
ratory.  Treatment plant owners shall notify the department of any 
changes in the operator-in-charge within 30 days.

(2) Owners of treatment plants, which includes both the treat-
ment plant and sanitary sewage collection system to it, shall have 
a designated collection system operator-in-charge for sanitary 
sewage collection systems.  The designated operator-in-charge 
shall have passed and be certified in the sanitary sewage collec-
tion system subclass.  For owners of satellite sanitary sewage col-
lections systems, collection system operator certification is 
voluntary.

(3) All wastewater treatment plants holding a WPDES permit 
that have a registered or certified laboratory shall have at least 
one operator that works in the laboratory certified at the basic 
level in the laboratory subclass.

(4) Upon a change in a wastewater treatment plant[s classifi-
cations caused by the addition of a new subclass listed in s. NR 
114.56 (4), the operator-in-charge shall have 12 months to pass 
the necessary subclass examinations and to gain the one year of 
subclass specific experience.

(5) Upon a change in a wastewater treatment plant[s level of 
operations from basic to advanced, the operator-in-charge shall 
have 36 months to obtain advanced certification, provided the 
person is making earnest efforts towards advanced certification 
and that the treatment plant is in compliance with all terms and 
conditions of its WPDES permit.

(6) Owners of basic wastewater treatment plants, in the event 
of the unexpected loss of the operator-in-charge, may designate 
an operator-in-training certified in all subclasses of the plant as 
the operator-in-charge for a period up to twelve months.

(7) Owners of advanced wastewater treatment plants, in the 
event of the unexpected loss of the designated operator-in-charge, 
shall ensure the continued proper operation and maintenance of 
the treatment plant by another advanced certified operator in all 
subclasses of the plant.

History:  CR 13-054: cr. Register June 2014 No. 702, eff. 7-1-15.

NR 114.54 Examinations and applications.  (1) Ex-
aminations, education, and on-the-job experience shall be used to 
determine knowledge, skill, and the ability of the applicant to 
perform duties at a wastewater treatment plant.  A score of 75 per-
cent or higher shall be a passing score on each examination.  An 
applicant desiring to be certified to perform duties at a waste-
water treatment plant shall submit a completed exam application 
to the department.  The department shall approve or deny the ap-
plication within 10 business days of receipt of the application, 
unless the application involves a revoked or suspended certifi-
cate, in which case, the department shall approve or deny the ap-
plication within 35 business days of receipt of the application.  
Fees as listed under s. NR 114.55 shall accompany the 
application.

Note:  The application form is available on the following website: https://dnr.wis-
consin.gov/ or by writing to the Department of Natural Resources, Operator Certifi-
cation Program, PO Box 7921, Madison, WI 53707-7921.

(2) The department will primarily rely on an organization un-
der contract with the department to provide examinations.  The 
department may conduct examinations on a case-by-case basis 
when necessary to accommodate applicants[ needs.  An organiza-
tion under contract to provide examinations may charge fees to 
cover the cost of providing any exam under this section as al-
lowed under its contract with the department.

Note:  The special U subclass exam will only be a written exam conducted by the 
department on an as needed basis for examinees with approved applications.

(3) Basic examinations shall consist of 25 to 50 questions 
specific to the subclass.  The wastewater treatment plant ad-
vanced examination shall consist of 100 questions with content 
from all subclasses.

(5) Examination results shall be made available to an appli-
cant within 30 days of the examination date.

(6) An applicant who fails to pass an examination may apply 
to the department for reexamination.

(7) The department shall provide study guides pertaining to 
each subclass.

(8) A wastewater treatment plant operator shall take and suc-
cessfully complete the general wastewater examination and sub-
class examinations to become an operator-in-training in each 
subclass.

(9) A wastewater treatment plant operator shall take and suc-
cessfully complete the requirements of sub. (8) and meet one-
year subclass-specific experience to become a basic level opera-
tor in a subclass.

(10) A wastewater treatment plant operator may take the 
wastewater treatment advanced certification examination to earn 
four points towards advanced certification according to the table 
in s. NR 114.57 (1) (c).

History:  CR 13-054: cr. Register June 2014 No. 702, eff. 7-1-15; EmR2123: am. 
(1), r. and recr. (2), r. (4), am. (5), (6), eff. 8-21-21; CR 21-068: am. (1), r. and recr. 
(2), r. (4), am. (5), (6) Register April 2022 No. 796, eff. 5-1-22.

NR 114.55 Fees.  (1) Fees for certification shall be as 
follows:

(a)  Each basic examination  $ 25.00
(b)  Advanced examination  $ 50.00
(c)  Advanced certification application $100.00
(d)  Certification renewal  $ 45.00
(e)  Late renewal penalty  $ 25.00
(f)  Reciprocity application  $100.00
(g)  A 3rd-party organization may charge additional fees to ad-

minister an online exam.
(2) Fees shall accompany completed application forms.  Fees 

are non-refundable.
(3) Certifications shall be renewed every 3 years.  The re-

newal fee is due no later than the expiration date of the certificate.  
A late renewal penalty fee shall be assessed for any renewal appli-
cation postmarked after the expiration date.

(4) A veteran may request a fee waiver for a first-time license 
or operator certificate in accordance with the veterans fee waiver 
program under s. 45.44, Stats.

History:  CR 13-054: cr. Register June 2014 No. 702, eff. 7-1-15. EmR2123: 
emerg. cr. (1) (g), (4), eff. 8-21-21; CR 21-068: cr. (1) (g), (4) Register April 2022 
No. 796, eff. 5-1-22; correction in (1) (g) made under s. 35.17, Stats., Register April 
2022 No. 796.

NR 114.56 Classification of wastewater treatment 
plants.  (1) Each wastewater treatment plant shall be assigned a 
basic or advanced rating.  An advanced wastewater treatment 
plant is one that meets any one of the following criteria:

(a)  Is a mechanical plant with an annual average design flow 
greater than 1.0 MGD.

Published under s. 35.93, Stats. Updated on the first day of each month.  Entire code is always current.  The Register date on each page is the date 
the chapter was last  published. 

Register November 2024 No. 827

https://docs.legis.wisconsin.gov/document/statutes/35.93
https://docs.legis.wisconsin.gov/document/statutes/283.31
https://docs.legis.wisconsin.gov/document/cr/2013/54
https://docs.legis.wisconsin.gov/document/register/702/B/toc
https://docs.legis.wisconsin.gov/document/statutes/35.17
https://docs.legis.wisconsin.gov/document/register/702/B/toc
https://docs.legis.wisconsin.gov/document/administrativecode/NR%20114.56(4)
https://docs.legis.wisconsin.gov/document/administrativecode/NR%20114.56(4)
https://docs.legis.wisconsin.gov/document/cr/2013/54
https://docs.legis.wisconsin.gov/document/register/702/B/toc
https://docs.legis.wisconsin.gov/document/administrativecode/NR%20114.55
https://dnr.wisconsin.gov/
https://dnr.wisconsin.gov/
https://docs.legis.wisconsin.gov/document/administrativecode/NR%20114.54(8)
https://docs.legis.wisconsin.gov/document/administrativecode/NR%20114.57(1)(c)
https://docs.legis.wisconsin.gov/document/cr/2013/54
https://docs.legis.wisconsin.gov/document/register/702/B/toc
https://docs.legis.wisconsin.gov/document/emergencyrules/EmR2123
https://docs.legis.wisconsin.gov/document/cr/2021/68
https://docs.legis.wisconsin.gov/document/register/796/B/toc
https://docs.legis.wisconsin.gov/document/statutes/45.44
https://docs.legis.wisconsin.gov/document/cr/2013/54
https://docs.legis.wisconsin.gov/document/register/702/B/toc
https://docs.legis.wisconsin.gov/document/emergencyrules/EmR2123
https://docs.legis.wisconsin.gov/document/cr/2021/68
https://docs.legis.wisconsin.gov/document/register/796/B/toc
https://docs.legis.wisconsin.gov/document/register/796/B/toc
https://docs.legis.wisconsin.gov/document/statutes/35.17
https://docs.legis.wisconsin.gov/document/register/796/B/toc
https://docs.legis.wisconsin.gov/document/register/796/B/toc
https://docs.legis.wisconsin.gov/document/statutes/35.93


Published under s. 35.93, Wis. Stats., by the Legislative Reference Bureau.

NR 114.56 WISCONSIN ADMINISTRATIVE CODE 12

(b)  Has a biochemical oxygen demand (BOD) limit of 10 
mg/L or less.

(c)  Has surface water limits for total phosphorus or total nitro-
gen and utilizes a biological nutrient removal process.

(d)  Uses a tertiary phosphorus removal process to achieve ul-
tralow phosphorus limits.

(e)  Is a municipal treatment plant that receives wastewater 
from a major contributing industry.

(f)  Is a municipal treatment plant that produces Class A 
biosolids.

(2) Wastewater treatment plants that do not meet any of the 
criteria in s. NR 114.56 (1) shall be classified as a basic facility.

(3) Wastewater treatment plants that utilize special or unique 
biological, physical, chemical, or other unique treatment methods 
shall have an operator certified in subclass U.

(4) Thirteen wastewater treatment plant subclasses are estab-
lished in Table 1.

Table 1
Wastewater Treatment Plant Categories and Subclasses

CATEGORY  SUBCLASS SUBCLASS NAME DESCRIPTION 
A1 Suspended Growth Processes Activated sludge and variants
A2 Attached Growth Processes Trickling filters, RBCs and biotowers

Biological 
treatment 

A3 Recirculating Media  Filters

A4 Ponds, Lagoons and Natural Systems
A5 Anaerobic Treatment of Liquid Waste High strength liquid waste treatment 

system
Solids separation B Solids Separation Clarifiers, membranes, filters, tertiary 

phosphorus removal, etc.
Solids treatment C Biological Solids/Sludge — Handling, Pro-

cessing and Reuse
Aerobic and anaerobic digestion, thicken-
ing, dewatering,  land application 

Nutrient removal P Total Phosphorus
N Total Nitrogen

Disinfection D Disinfection Chlorination, ultraviolet radiation, ozone
Laboratory L Laboratory Registered or certified on-site laboratories
Special U Unique Treatment Systems Unique, special treatment plants that use 

biological, chemical or physical methods 
Collection System SS Sanitary Sewage Collection System
History:  CR 13-054: cr. Register June 2014 No. 702, eff. 7-1-15.

NR 114.57 Qualifications and level of wastewater 
treatment plant operators.  (1) Two levels and 13 subclasses 
of wastewater treatment plant operators are established.  Operator 
subclasses are the same as plant subclasses listed in Table 1.  To 
qualify for certification at a given level and subclass, a person 
shall meet the appropriate examination, education and experience 
requirements.

(a)  Operator-in-training.  To qualify for operator-in-training 
in a specific subclass, a person shall pass the basic general waste-
water examination and a basic subclass examination.

(b)  Basic level.  To qualify for basic certification in a specific 
subclass, a person shall pass the basic general wastewater exami-
nation, the specific subclass exam and have one year of satisfac-
tory experience in that subclass.

(c)  Advanced Level.  An advanced certification point system 
is established in Table 2.  To qualify for advanced certification in 
a given subclass, a person shall have earned a total of 10 points 
and met the requirements of s. NR 114.57 (1) (b).  Of the 10 
points, 4 to 6 years of experience accounts for 4 to 6 points.  A 
minimum of 4 points of experience is required.  Six points is the 
maximum number of points that may be given for experience.

Table 2
Advanced Certification Point System

TYPE POINT METHOD POINTS MINIMUM 
HOURS

48 Months Work Experience, Minimum 4  
Experience 60 Months Work Experience 5  

72 Months Work Experience, Maximum 6  
Degree 4-year Undergraduate Degree or Graduate Degree 6  

2-year Water/Wastewater Associates Degree 6
Apprenticeship State Approved Apprenticeship Program 6  
Exam 100 Question Multiple Choice Exam 4  

2 80
Advanced course 1.5 60

1 40
0.5 20

(2) A person shall submit an advanced certification applica-
tion provided by the department documenting education, experi-
ence and the advanced certification points earned.  Diplomas or 
certificates showing successful education completion shall be at-

tached to the application.  Transcripts highlighting wastewater re-
lated classwork shall also be attached.  Applicants shall be noti-
fied of the status of their advanced certification with 90 days of 
receipt of a complete application.

Published under s. 35.93, Stats. Updated on the first day of each month.  Entire code is always current.  The Register date on each page is the date 
the chapter was last  published. 

Register November 2024 No. 827

https://docs.legis.wisconsin.gov/document/statutes/35.93
https://docs.legis.wisconsin.gov/document/administrativecode/NR%20114.56(1)
https://docs.legis.wisconsin.gov/document/cr/2013/54
https://docs.legis.wisconsin.gov/document/register/702/B/toc
https://docs.legis.wisconsin.gov/document/administrativecode/NR%20114.57(1)(b)
https://docs.legis.wisconsin.gov/document/statutes/35.93


Published under s. 35.93, Wis. Stats., by the Legislative Reference Bureau.

13 DEPARTMENT OF NATURAL RESOURCES NR 114.60

(3) The department shall establish and update a list of eligible 
advanced course offerings by September 1 of each year.  Trainers 
shall submit an application provided by the department for ap-
proval of advanced courses by no later than June 1 of each year.  
Trainers of listed courses shall annually renew their course appli-
cation by June 1 each year and notify the department of any 
changes in course content.  An advanced course of 18 to 19 hours 
may be eligible for .5 points if listed by the department.

(4) A general wastewater examination is not required for 
unique treatment systems (subclass U) or sanitary sewage collec-
tion systems (subclass SS) basic certifications.

(5) Upon development and availability of the sanitary sewage 
collection system subclass SS study guide and examination, and 
at the time of permit reissuance, collection system operators shall 
have a permit term of 5 years to obtain collection system 
certification.

History:  CR 13-054: cr., except (3), Register June 2014 No. 702, eff. 7-1-15, cr. 
(3) eff. 7-1-14.

NR 114.58 Certificate issuance, renewal and con-
tinuing education.  (1) Upon satisfactory fulfillment of the 
qualifications required by this subchapter, the department shall 
issue a certificate to a person indicating the certification level and 
subclasses for which the person has qualified.

(2) All certificates shall expire 3 years from the date of is-
suance.  Certificates may be updated to show additional examina-
tions passed, additional experience gained and changes in certifi-